
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

METAWATER CO., LTD
TOKYO ENGINEERING CONSULTANTS CO., LTD

KUBOTA CORPORATION
PRICEWATERHOUSE COOPERS CO., LTD

THE PREPARATORY SURVEY ON
THE DUONG RIVER WATER SUPPLY SYSTEM PROJECT

IN THE SOCIALIST REPUBLIC OF VIET NAM

FINAL REPORT
VOLUME I  SUMMARY

May 2012



 

 

 

Preface 

 

 

  This study was conducted under the scheme of the joint preparatory study designed 

by JICA for the potential projects executed with the Public Private Partnership (PPP) 

concept (JICA PPP FS). The business plans for these projects are supposed to be 

prepared and proposed by private sector companies and here in this study, our goal is 

to complete the The Duong River Water Supply Project in Hanoi, Vietnam as the 
[...]
Rapid sand filter 324,000 309,000 

Distribution reservoir 309,000 300,000 

Transmission pumping station 300,000 300,000 
 

 
Setting the design intake volume  
 3% is estimated as water for miscellaneous work (including water for 
fire extinguishing in the water treatment plant). 2% is estimated as raw 
water loss including drainage from the grit chamber and evaporation 
loss. 1% is estimated as the sludge drying bed loss.  
 
 * Design water flow of the water intake pumping station 
   Water flow inclusive of 6.0% of the design supply flow.  
 * Design water flow of the grit chamber 
   Water flow inclusive of 6.0% of the design supply flow.  
 * Design water flow of the raw water pumping station  
   Water flow inclusive of 4.0% of the design supply flow.  
 
Setting the design water treatment capacity  
 The treated water required for work at the water treatment plant 
(sedimentation basin sludge, water for washing the filter basin, 
chemical dissolving water, cooling water for equipment, cleaning water, 
etc.), water for miscellaneous work, and other loss volumes are 
assumed to be 10% of the daily maximum water supply flow based on 
the past results of water treatment in Japan (sedimentation basin 2%, 
filter basin 5%, others 3%).  
  
 * Design water flow of dividing well, receiving well, sedimentation 
basin  
   Water flow inclusive of 10.0% of the design supply flow.  
 * Design water flow of filter basin  
   Water flow inclusive of 8.0% of the design supply flow.  
 * Design water flow of distribution reservoir  
   Water flow inclusive of 3.0% of the design supply flow.  
 
[Treatment surplus capacity] 
 Surplus capacity will not be considered for this water treatment plant. 
If the number of systems (number of basins) increases, the treated water 
flow will be reduced, and the capacity of the facilities will be improved 
by operation and maintenance of facilities such as by establishing 
appropriate chemicals injection rate in water treatment, and the 
inadequacy will be compensated.  



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐50 

Table S.15 Summary of Basic Items (2/4) 

 
Type  Item Basic items Concepts of basic items Remarks

 
Basic particulars 
Basic items 
 
 

 
2. Design raw water 
quality 

 
1) SS (Suspended Solid)  
 Average turbidity: 450 mg/L (Facility design value)  
               : 240 mg/L (Annual sludge calculated value)  
 Maximum turbidity: 1,830 mg/Ll (Facility design value)  
 Minimum turbidity:   20 mg/L (Facility design value)  
 
2) Turbidity (Inflow into Dividing well) 
 Average turbidity    : 62 degree 
                   : 33 degree 
 Maximum turbidity  : 254 degree  
 Minimum turbidity   :11 degree 
 

 
[SS of raw water] 
The SS of raw water was set based on the data of the past five years.  
The average SS shows a decreasing trend in recent years. Barring exceptional 
years, the average during the rainy season in the last three years was almost 
equivalent to the average of five years. For this reason, the average value of 
turbidity of eight years was used.  
The values of high SS by year and by season were observed but there was no clear 
trend of change with time. Henceforth also, the water quality is expected to change 
with the same level presently as in the past. However, low SS shows a decreasing 
trend in recent years; therefore, on this side, the water quality was set to change by 
the same level as in the past three years.   
 
[Turbidity of raw water] 
The turbidity of raw water was set based on the conversion data of SS of inflow 
into dividing well after sedimentation at Intake facility and Sedimentation Basin, 
and has also been set as design index of water treatment facilities. 
 
[SS-turbidity conversion ratio] 
The turbidity will be obtained by dividing SS (obtained from the results of water 
quality analysis) by SS-turbidity conversion ratio 1.8. 
 

When turbidity of river 
water near intake exceed
1,830mg/L water intake 
from rivers will be 
regulated. 

 
3. Dosing rate  

 
1) Coagulants (liquid PAC)  

Setting the coagulant 

injection rate  

Turbidity  Dosing rate 

degree ( kaolin ) PAC mg/L 

Average 

 (Annual ) 

33 30 

Average  

(Rainy season) 

62 30 

Maximum  254 50 

Minimum  11 20 

 
2) Hypochlorite  

Item 
Dosing rate 

Maximum Average Minimum 

Pre-chlorination 0.5 0.3 0 

Intermediate 

chlorination 

3.0 2.0 1.5 

Post chlorination 1.0 0.6 0.2 
 

 
Need for pH adjustment  
・ The average pH value of raw water was very steady about 8.0 during all 

season. Although the pH value showed a decreasing trend from 7.4 to 7.8 at 
the PAC injection rate of 30mg/L, this change was within the range of correct 
coagulation pH values, and it was concluded that there was no need to adjust 
the pH value at the turbidity of 11 to 240 degree in the tests this time.  

 

 
 
Set based on Chapter 2.  

 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐51 

Table S.16 Summary of Basic Items (3/4) 

 

 

 

 

 

 

Type  Item Basic items Concepts of basic items Remarks 

 
Basic particulars 

Basic items 

 
4. Sludge settling 
percentage and 
sludge concentration  

 
1) Sludge settling percentage  

Sludge settling 

percentage  

Water intake  40% of raw water  (40%) 

Grit chamber  60% of water intake  (24%) 

Sedimentation basin  100% of grit chamber  (36%) 
2) Concentration of wastewater sludge 
 

Treatment 

process 
Type Conc.

Solids per 

unit volume

Sedimentation 

 basin sludge  

Annual average 3% 30 kg/m3 

Rainy season average 2% 20 kg/m3 

Maximum 7% 70 kg/m3 

Sludge basin  

sludge  

Annual average 3 % 30 kg/m3 

Rainy season average 2% 20 kg/m3 

Maximum 7 % 70 kg/m3 

Thickening  

tank sludge 

Annual average 5% 50 kg/m3 

Rainy season average 5% 50 kg/m3 

Maximum  10%  100 kg/m3 

  

 
・ For sludge settling percentage from the result of water quality analysis, 40% 

sludge of raw water were considered to settle in the intake pump station, it 
needed a retention time of two hours, while 60% sludge of the intake pumping 
station were considered to settle in the grit chamber, and it needed a retention 
time of ten hours. 

・ The concentration of sludge from the sedimentation basin after wastewater 
treatment was set considering safety factors based on the differences in 
turbidity and reduction in case of underwater sludge collection system 
referring to the results of water treatment plants with central sludge collection 
system in Japan. The grit chamber desludging was assumed to be two times 
that of the sedimentation basin.  

 
Set based on Chapter 2. 

 
5．Schedule of 
construction of 
facilities  

 
Facilities are planned to be constructed in two phases. The first phase is based on 
supply rate of 150,000 m3/day x 1 system and the second phase is based on a rate of 
150,000 m3/day x 1 system.    

Facilities that are to be constructed in Phases 1 and which will be used in Phase 2 
are as below.  

・ Intake  
・ Intake pump building  
・ Grit chamber  
・ Raw water pump building  
・ Dividing well  
・ control building (600,000 m3/day facility common to both Phases)  
・ Pump building 
・ Chemical feeding building 
・ Intake pipeline, raw water mains and transmission pipeline  

 

 

 
6．Disaster measures 

 
・ Ensure earthquake resistance of the facilities.  
・ As measure against flooding due to typhoons, heavy rains, etc., develop land at a 

higher elevation than the surrounding land.  

・Structural design to consider seismic factors of Viet Nam. 
* The developed land elevation accounting for measure to prevent flooding is to 
be generally 1.0 m higher than the existing ground level. 

 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐52 

Table S.17 Summary of Basic Items (4/4) 

 

 

 

 

Type  Item Basic items Concepts of basic items Remarks 

 
Basic particulars 

Basic items 

 
7. Intake system 

 
・ The intake system from the Duong River will be a system in which water is 

drawn in by channel into the water intake pump station for the high water 
channel outside the dike.  

・ The system will take in water by pump because of the relation between the 
Duong River water level and the elevation of the water treatment plant.   

・ A grit chamber will be installed to reduce the load of the water treatment plant 
so that the raw water supplied to the water treatment plant is stored, and the 
coarse suspended solids matters sedimented and removed.  

・ The system will take in raw water by pump because of the relation between 
the water level of the grit chamber and the elevation of the water treatment 
plant. 

 
・ Status of whether the pumping station outside the dike can be installed or not 

need to be discussed beforehand with the river management personnel  
・ Measures to be taken to ensure that pump building is not inundated during a 

flood.  
・ The grit chamber is to be installed having raw water storage function in order 

to account for the intake limitations during high turbidity and stoppage of 
intake due to water quality accidents.  

・ The capacity of the grit chamber is to be at least adequate for 10 hours 
(combined volume of 12 hours flow with water intake facility).  

・ Based on the scale of the grit chamber, it is likely to be a dug chamber, so the 
raw water will be pumped to the water treatment facilities by pump. 

 
Set based on Chapter 2. 

 
8．Water treatment 
flow  

 
The water treatment system will be a chemical settling and rapid sand filtering 
system.  

・ At this point of time, no advanced treatment is necessary to ensure purified 
water quality.  

・ Although a specific treatment is not needed against the THM formation since 
the concentration is only one-fifth of Japanese water quality standards, 
intermediate chlorination will be added because it will decrease the possibility 
of THM and TOC formation. 

・ As a measure against cryptosporidium, filter basin will be a facility that can 
slow down and start slowly.   

 

 

 
9．Wastewater 
treatment flow  

 
For wastewater treatment, an environmentally friendly closed system will be used 
that circulates the wastewater and reuses it without discharging it into the river.  

・ Polymer is not used during water treatment, therefore, water quality problems 
do not exist during circulation of wastewater and so a closed system is 
adopted.  

・ Wastewater from the sedimentation basin is stored and regulated in the sludge 
basin, conveyed to the thickening tank, and then to the sludge drying beds 
where dehydration takes place.  

・ The filter basin wash water drainage is returned to the dividing well from the 
wash water drainage basin.  

・ The supernatant of the thickening tank is returned to the wash water drainage 
basin. 

 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐53 

 

(1) Facility Arrangement Plan 

1) Arrangement policy and constraints 
The site of the water treatment plant is located at Phu Dong, Gia Lam Province, Ha 

Noi City, on the east side of National Route 1, one of the main highways in Viet 

Nam as shown in Figure S.17. The north side of the premises is facing an access 

road and there are Duong River and the water intake facility in the south of the 

premises. 

 
In considering the aforementioned conditions, arrangement of each facility in the 

premises will be planned. The basic policy and constraints on facility arrangement 

are as follows. 

 
 The front gate should be located so as to face the access road and 

facilities with access to visitors etc. should be arranged together in the 

northern part of the premises to the extent possible. 
 Plant facilities should be arranged together in the southern part of the 

premises to the extent possible since the water intake facility is located in 

the south and confusion in traffic lines in the premises needs to be 

avoided. 
 Facilities should be arranged utilizing the alignment of the existing road 

running through the middle of the premises. 
 The flow of water should be considered in facility arrangement so that 

total length of pipes may be shortened to the extent possible. 
 The shape of a site for future use (600,000 m3/day) should be considered 

so that it may be used for another purpose in the future depending on the 

situations. 
 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐54 

Water
Treatment

Plant

Water Intake
Facility

Access road for WTP

N
at

io
na

l R
ad

 1
B

 

Figure S.17 Shape of the Site and Conditions of Surrounding Roads 

 

 

2) Facility Arrangement Plan 
Figure S.18 shows the facility arrangement plan determined based on the 

aforementioned arrangement policy and constraints. Figure  S.19 shows water 

level relationship. 

 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐55 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 Figure S.18 Facility Arrangement Plan  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Residential Area for staff

Main gate

Aggregate of water treatment facilities 

Administrative building, chemical 

storage facility, etc. 

Flow of Clear Water 

Flow line of maintenance 

procuring of site for next 

Figure S.18 Facility Arrangement Plan 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐56 

Figure S.19 Water Level Relationship (Phase 1: 150,000 m3/day) 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐57 

(2) Outline Design of Water Intake Facility / Water Treatment Plant 

Tables S.18-S.23 organize the results of outline design for water intake facility/water 

treatment plant 

 



The Preparatory Survey on The Duong River Water Supply System Project 
In The Socialist Republic of Viet Nam                           Final Report Summary 

 

S‐58 

Table S.18 Outline of Facilities（1/6） 

 
Facilities, etc. 

being 
considered 

Item Basic matters Outline of facilities Construction work 
for Period 1 Remarks 

Water intake 
facility 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Water intake port 
 
 

・ The intake port shall be positioned so that there will be no point of inflow 
of polluted water that becomes the source of pollution in the vicinity of 
the upstream side. 

・ Although the water intake pumping station shall inherently be chosen 
from land outside of a weir, since permission from the weir administrator 
cannot be obtained with regard to the crossing of the area under the weir 
by using pipes or culverts, the station shall be installed in land outside of 
the weir, and water intake pipes shall be buried along the shape of the 
weir.  Note that the installation of facilities in land outside of a weir is 
possible under the regulations of the country of Viet Nam. 

・ Regarding the position of the water intake pumping station, it shall be 
installed so that the land for high water channel can be secured 
sufficiently and there will be no influence of a change in river shape 
resulting from river improvement or scouring in the future. Also, it shall 
be installed in an area of retention where there will be no direct flow 
during a flood. 

・ As for the type of the pump, a submersible pump shall be used that is 